REPLACEMENT
PARTS MANUAL

HEAT KING HK300

Mobile Glycol Heating System

~<=HEAT KING=|




Disclaimer
This manual is proprietary to Heat King Division of Tamarack Industries (hereafter “Heat King”), and
may be revised from time to time without notice. Heat King disclaims any understanding to provide you
with such revisions, if any. This manual is copyrighted with all rights reserved. No portion of this manual
may be copied or reproduced by any means without the prior written consent of Heat King. While every
precaution has been taken in the preparation of this document, Heat King assumes no liability to any party
for any loss or damage caused by errors or omissions or by statements resulting from negligence, acci-
dent, or any other cause. Heat King further assumes no liability arising out of the application or use of any
product or system described, herein; nor any liability for incidental or consequential damages arising from
the use of this document. Heat King disclaims all warranties of merchantability of fitness for a particular
purpose. Heat King reserves the right to make changes without further notice to any product or system
described herein to improve reliability, function, or design.

HK 150 Replacement Part Manual, Doc.# 461599 Rev. A



Page Index

Iltem Name Page #
Trailer Chapter A
Trailer Exterior Hardware A-1, A-2
Side Access Door A-3
Rear Door - Left Hand A-4
Rear Door - Right Hand A-5
Pump Plate and Heater Chapter B
Pump Plate Assembly B-1
Heating Coil Assembly B-2
Burner Assembly B-3, B-4
Circulation Pump Assembly, B-5, B-6
Field Pump Assembly, B-7
Pump Assembly Breakdown B-8
Fuel Filter Assembly B-9
Control Box Chapter C
Control Box Assembly C-1
Fuel Tank Chapter D
Fuel Tank Assembly D-1
Glycol System Chapter E
Glycol Tank Assembly E-1, E-2
Supply Manifold E-3
Return Manifold E-4
Reel Chapter F
Reel Assembly F-1
Electrical System Schematics Chapter G
Panel Box Electrical Schematic G-1
Inside Trailer Electrical Schematic G-2
Panel Door Electrical Schematic G-3

Company Contact Information

Back Cover Page




Trailer Exterior Hardware, HK 300

v J81deyd

Page A-1

REAR DOOR - LH

See PAgE AShOR RH
See page A-4
Ref. Part Description Qty.
1 448097 PANEL, FRONT 1
2 448170 PANEL, ROOF 1
3 448133 PANEL, ROOF 1
4 448171 PANEL, SIDE 1
5 448134 PANEL, SIDE 1
6 448204 HOOK, LIFT, RHS 2
7 448206 HOOK, LIFT, LHS 2
8 451111 EXHAUST, GUARD 1
9 451110 EXHAUST, TERMINAL 1
10 451113 EXHAUST, TERMINAL 1
11 451112 CAP, EXHAUST 1
12 445165 FUEL TANK BREATHER 1
13 446707 STROBE LIGHT 1
14 448009 DOOR KEEPER, 6" 3
15 448248 HINGE 2
16 448243 FUEL DOOR 1
17 451152 FUEL DOOR HASP 1

Doc.# 461599 Rev. A




Trailer Exterior Hardware HK 300 - contd

WAL RV
AR
WRRLLRRLRR LR
AR LR
ARLLLRRRR TR
AR RRRR R
AUVERRR TR AR AR RS
VRS

AR

= “—SIDE ACCESS DOOR

WA seepage A5
AN III"—QF"_IIDNAL_ POWER GENERATOR
(%) SHOWN FOR REFERENCE ONLY
Ref. Part Description Qty.
18 477008 LAMP, RED, CLEARANCE 2" 2
19 477007 LAMP, ORANGE, CLEARANCE 2" 4
20 477009 LAMP, STOP 2
21 448021 LIGHT, LICENCE PLATE, HK 2
22 448004 TRAILER JACK, 8000 LB 1
23 448003 BALL COUPLER, 2-5/16" 1
24 449025 PINTLE COUPLER 1
25 448017 CABLE, ARTIE RV w/7 Pin CONNECTOR 1
26 448016 CHAIN, SAFETY 3/8" x 30" GR 43 2
27 448213 REAR DOOR HINGE ASSY. - RH 1
28 448212 REAR DOOR HINGE ASSY. - LH 1
29 448191 SIDE DOOR HINGE 2
30 448002 FENDER, 10.75 x 36 2
31 448001 RIM AND TIRE ASSY. (225-75-R15) 2
32 448000 AXLE ASSY. 1
33 447380 SERVICE PANEL 1
34 447160 SEAL, BULB 1

Doc# 461599 Rev. A

Page A-2

Chapter A



v J81deyd

[ Rear Door Assembly - Left Hand, HK 300 J

Page A-3

Ref. Part Description Qty.
1 448150 445155 DOOR REAR, LH 1
2 448006 HANDLE, DOOR 1
3 448009 KEEPER, DOOR, 6 IN 1
4 448178 SIDE DOOR HINGE ASSY. 2
5 448021 LIGHT, LICENCE PLATE 1
6 448011 FLAP, 8 IN, REAR DOOR 1
7 448007 LATCH, 3 POINT, CENTER CASE 1
8 448093 ROD 1
9 448091 CASE BOLT 1
10 448092 BOLT 1
11 447160 SEAL, BULB 1

Doc# 461599 Rev. A




[ Rear Door Assembly - Right Hand, HK 300 J

Ref. Part Description Qty.
1 448156 REAR DOOR, RIGHT 1
2 448009 KEEPER, DOOR, 6 IN 1
3 448011 FLAP, 8 IN, REAR DOOR 1
4 448178 SIDE DOOR HINGE ASSY. 2
5 447160 SEAL, BULB 1

Doc# 461599 Rev. A

Page A-4

Chapter A



Side Door Assembly, HK 300

()

[ TIG089999997075939
Vs
/ Vs
N 0979999999 99959977
VARV
49998889999 5789978
998898889997 99798
299999939955888988
7999999994999 99977
797998999889 89798858
497997 4999704
444449 494997

(o

S

7N

| M~

N

72049997

Chapter A

w11111211
@4
&
c
A <
2|2 | |=
= >
= L
%DO“ ol M“WN
o (O = <| =
a0|E|L|o| |w|e
EOHT,RnNuR,
WDMWOHO
ENOOROB
__._|LDIPDODL
522w w|3| |3
| ilalLs o
1 T|Z|Alw
S EE MR
< <|<|2(w|w
Oolalo|a|T|n|x|n
NOININO|O|O ]| O
el kI A =N k=1 k=1
allloolol
D|00000000800007
SIgIJIJ|ISIJ|19|
Al IR IRl ISl IRl IR ISl I
:n_d_1_234567
o

461599 Rev. A

Doc.#

Page A-5



Service Notes




g J91deyn

Pump Plate Assembly, HK 300

Ref. Part Description Qty.
1 448103 PLATE, PUMP FLOOR, HK 300 1
2 See Page B-5 | CIRCULATION PUMP ASSEMBLY, HK 300 1
3 See Page B-6 | FIELD PUMP ASSEMBLY, HK 300 1
4 See Page B-8 | FUEL FILTER ASSEMBLY, HK 300 1
5 451320 BURNER ASSEMBLY (See Page B-3) 1
6 See Page B-2 | HEATING COIL ASSEMBLY, HK 300 1
7 440203 BUSHING, SNAP-IN 2
8 441136 SEAL, GASKET 1
9 174987 WASHER, 3/8 FLAT, WIDE 3
10 227830 NUT, HEX, 3/8 3
11 225990 BOLT, HEX HEAD, 5/16 X 1-1/4 12
12 176220 WASHER, 5/16, SPRING 12
13 174990 WASHER, FLAT, 5/16 40
14 227831 NUT, HEX, NYLON-INSERT, 5/16 12
15 227830 NUT, HEX, 3/8 8
16 228061 BOLT, FLANGE HEAD, SELF-DRILLING, 3/8 X 1 3

Page B-1 Doc# 200103 Rev.A 2015



Heating Coil Assembly, HK 300

Ref. Part Description Qty.
1 451060 STAND FRAME ASSEMBLY 2
2 451302 ASSEMBLY, COIL, HK 150 1
3 444816 BELL REDUCER, 1 x 1/2" GLVD 2
4 444820 ELBOW, 1" 90D STREET GLVD 1
5 444822 1" GALV, HOSE BARB 2
6 444740 1" GALVANIZED CLOSE NIPPLE 1
7 444850 CROSS,1x1x1GLVD 1
8 444866 PLUG, 1" NPT GLVD 1
9 446827 STREET ELBOW 1” 45 DEGREE GLVD 1
10 444817 REDUCER BUSHING, 1" x 1/2" GLVD 1
11 446543 HIGH LIMIT AQUASTAT WELL 1
12 446542 AQUASTAT, HIGH LIMIT HONELYWELL 1
13 446260 CONNECTOR, 1/2” STRESS RELIEF 1
14 225990 BOLT, HEX HEAD, 5/16 x 1-1/4 8
15 174990 WASHER, 5/16 4
16 176220 WASHER, 5/16, SPRING 4
17 227831 NUT, HEX, NYLON-INSERT 5/16 4
18 112510 NUT, LOCK CONDUIT 1/2 1

Doc# 461599 Rev. A

Page B-2

Chapter B



Burner Assembly, HK 300

Chapter B

461599 Rev. A

Doc.#

Page B-3



Burner Assembly, HK 300 - contd

5/32" 1/8"

PARTIAL SIDE VIEW

L

SETUP AT INSTALLATION OF ITEM 22 AND 23

PARTIAL TOP VIEW

Ref. Part Description Qty.
1 449048 BURNER CHASSIS 1
2 449001 BURNER, FUEL PUMP 3450 RPM, 3 GPH 1
3 449032 BURNER, FLEXIBLE COUPLING 1
4 449024 BURNER, FAN MOTOR 1
5 449014 TRANSFORMER, IGNITOR 1
6 446491 SENSOR, CAD CELL LEAD 1
7 446490 SENSOR, PRIMARY CONTROL RELAY 1
8 444814 ADAPTER,1/8 NPT x 1/4" MALE 1
9 444032 DISCONNECT, 1/4" FEMALE QUICK 1
10 444021 NIPPLE,1/4 NPT x 3/8" BRSS HOSE 1
11 444042 NIPPLE,1/4 NPT x 1/4" BRSS HOSE 1
12 446260 CONNECTOR, 1/2" STRESS RELIEF 2
13 112510 NUT, LOCK CONDUIT 1/2 2
14 162830 8-18 X 3/4 HWH SCREW 2
15 446766 BURNER, RETENTION HEAD 1
16 444615 BURNER, DRAWER ASSEMBLY - HK 150 1
17 449028 BURNER, FAN SQUIRREL CAGE 1
18 446768 BURNER, AIR BAND 1
19 446794 SOLENOID, FUEL 1
20 446615 BURNER DRAWER, ALKOTA 1
21 449053 NOZZLE, FUEL, 1.0 GPH 80D A 1
21* 449216 NOZZLE, FUEL, 0.8 GPH 80D A (High Altitude) 1
22 449003 BURNER, ELECTRODE 1
23 449030 BURNER, ELECTRODE 1

Doc# 461599 Rev. A

Page B-4

Chapter B



g J81deyd

Circulation Pump, HK 300

Page B-5

Ref. Part Description Qty.
1 219110 MOTOR, 1/2HP 115/230V 1
2 112510 NUT, LOCK CONDUIT 1/2 2
3 446260 CONNECTOR, 1/2" STRESS RELIEF 2
4 448045 PUMPHEAD, 1/2 HP (See Page B-7) 1
5 444330 HOSE BARB, 1-1/4" GLVD 1
6 444820 ELBOW, 1" 90D STREET GLVD 1
7 444740 1" GALVANIZED CLOSE NIPPLE 1
8 444821 1" x 1" x 1/2" GALVANIZED TEE 1
9 444822 1" GALV, HOSE BARB 1
10 447011 SWITCH, PRESSURE 1
11 444832 BUSHING, 1/2" x 1/4" GLVD 1
12 446613 WASHER, SMALL PRESSURE SWITCH 1
13 477045 Bottom [JUNCTION BOX 1
14 477045 Top JUNCTION BOX, COVER 1
15 442156 HOSE, STREAM , 1" x 12" LG. 1
16 442162 HOSE, WATER SUCTION, 1-1/4" x 12" LG. 1
17 444810 T-BOLT, 1" CLAMP 4

Doc# 461599 Rev. A




Field Pump, HK 300

Ref. Part Description Qty.
1 219110 MOTOR, 1/2 HP 115/230V 1
2 446260 CONNECTOR, 1/2" STRESS RELIEF 1
3 112510 NUT, LOCK CONDUIT 1/2 1
4 448045 PUMPHEAD, 1/2 HP (See Page B-7) 1
5 444250 ELBOW, STREET 1 1/4" 90D GLVD 2
6 444330 HOSE BARB, 1-1/4" GLVD 2
7 444820 ELBOW, 1" 90D STREET GLVD 1
8 444740 1" GALVANIZED CLOSE NIPPLE 3
9 444811 1" BRASS SWING CHECK VALVE 1
10 444821 1" x 1" x 1/2" GALVANIZED TEE 1
11 446800 BUSHING, REDUCER 1-1/4 x 1 1
12 444731 VALVE, 1/2" BRASS IN-LINE CHECK 1
13 442162 HOSE, 1-1/4", SUCTION 1
14 446815 HOSE, 1-1/4", 150 PSI 1
15 444810 T-BOLT, 1" CLAMP 3
16 444120 VALVE, BALL 1/2" 1
17 444440 NIPPLE, 1/2" CLOSE GLVD 2

Doc# 461599 Rev. A

Page B-6

Chapter B



g J81deyd

Pump Assembly Breakdown, HK300

Ref. Part Description Qty.
- 448045 ** [ PUMP HEAD ASSEMBLY, FAC-50-K 1
1 449002 FINGER SEAL 1
2 225980 BOLT, 5/16 UNC 4
3 175500 WASHER, 5/16 4
4 PUMP BODY, MOTOR SIDE 1
5 449012 GASKET, PUMP 1
6 PUMP Impeller 1
7 PUMP BODY, CAVITY SIDE 1
8 SEAL, MOTOR SIDE 1
9 SPRING SEAL 1
10 219110 MOTOR, 1/2HP 1-115/230V 1

449059 SEAL KIT (Includes items: 8, and 9)
** | PUMP HEAD ASSEMBLY (Includes items: 1 to 7)

Page B-7 Doc# 461599 Rev. A



Filter Assembly, HK300

~—

Ref. Part Description Qty.
1 445157 FUEL FILTER 1
2 445156 FUEL FILTER HEAD 1
3 446821 BRACKET, FUEL FILTER 1
4 176220 WASHER, 5/16, SPRING 4
5 226220 BOLT, HEX HEAD 3/8 UNC 4
6 174986 WASHER, 3/8 4

Doc# 461599 Rev. A

Page B-8

Chapter B



D Jaideyd

Control Box Assembly, HK 300

Page C-1

Ref. Part Description Qty.
1 451350 BOX, ELECTRICAL 1
2 450093 TEMPERATURE CONTROLLER 1
3 446513 SWITCH, CIRCUIT POWER 1
4 446514 SWITCH, REEL DIRECTION 1
5 446517 SWITCH 2
6 446130 LIGHT, INDICATOR, AMBER 5
7 446140 LIGHT, INDICATOR, RED 2
8 446110 GROUND FAULT 1
9 446010 CIRCUIT BREAKER, 15 AMP 1
10 446527 SWITCH, EMERGENCY STOP 1
11 446120 HOUR METER 1
12 446125 HOUR METER, FACE PLATE 1
13 446519 RETURN READOUT 1

461599 Rev. A




Service Notes




Fuel Tank Assembly, HK 300

@)

>

Q

®)

~+

Q)

=

) Ref. Part Description Qty.
1 451150 FUEL TANK, DIESEL 1
2 444829 ELBOW, 1" NPT X 1" 90 DEG. PVC 1
3 444440 NIPPLE, 1/2 CLOSE, GLVD 1
4 444120 VALVE, BALL 1/2" 1
5 444083 PLUG, 1/2" NPT, GLVD 1
6 444022 NIPPLE, 3/8 NPT x 3/8", LOL BRSS 1
7 444825 CLAMP, 3/8" 2
8 449203 HOSE, FUEL SUPPLY (10 FT. LENGTH) 1
9 444021 NIPPLE,1/4 NPT x 3/8", BRSS HOSE 1
10 449204 HOSE, FUEL SYSTEM (10 FT. LENGTH) 1

Page D-1 Doc.# 461599 Rev. A



Service Notes




[ Glycol Tank Assembly, HK 300 ]

3 Ja1deyd

Page E-1 Doc.# 461599 Rev. A



[ Glycol Tank Assembly, HK 300 - contd

Ref. Part Description Qty.
1 451050 GLYCOL TANK WELDMENT 1
2 444704 BREATHER, 500MBTU ASSY 1
3 444200 COMPRESSION, 1/2NPT X 5/8" 2
4 444140 BUSHING, 2 X 1 1/4" GLVD 2
5 444480 CLOSE NIPPLE, 1-1/4, GLVD 4
6 444110 BALL VALVE, 1-1/4 2
7 444330 HOSE BARB, 1-1/4, GLVD 3
8 444610 ELBOW, STREET 1/2" GLVD 2
9 444440 NIPPLE, 1/2 CLOSE, GLVD 1
10 444120 VALVE, BALL 1/2" 1
11 446756 POLY TUBING, 1/2ID X 5/8"0OD 1
12 441140 LOW LEVEL CUT OFF - PROBE 1
13 444818 REDUCER, 1 1/4x1" BUSHING GLVD 1
14 444820 ELBOW, 1" 90D STREET GLVD 1
15 444822 1" GALV, HOSE BARB 1
16 444250 ELBOW, STREET 1-1/4 X 90DEG, GLVD 2
17 444540 TEE, REDUCER 1 1/4X1 1/4X1/2" 1
18 444807 COUPLING, 1 1/4" GLVD 1
19* 446518 RETURN THERMOCOUPLE ASSY 1
20 444832 BUSHING, 1/2"x1/4" GLVD 1
21 444758 FITTING, COMPRESSION 2
22* 446704 GLYCOL TANK THERMOCOUPLE ASSY. 1
23 445846 RETURN STRAINER 1

* Order this item with Compression Fitting - Item 21

Doc.# 461599 Rev. A

Page E-2

Chapter E



[ Supply Manifold, HK 300

Ref. Part Description Qty.
1 451200 MANIFOLD, 4 PLACE 1
2 444440 NIPPLE, 1/2 CLOSE, GLVD 8
3 444081 VALVE, BALL 3/4 NPT, BRASS 4
4 444901 QUICK CONNECT, 1/2, FEMALE 4
O 5 444750 ELBOW, 1-1/4 X 45 DEG STREET, GLVD 1
Q_—; 6 444480 CLOSE NIPPLE, 1-1/4, GLVD 1
© 7 444110 VALVE, BALL 1-1/4 1
6 8 444751 CAMLOCK,1-1/ANPT MAL X 1-1/4 FEM 1
= 9 444330 HOSE BARB, 1-1/4, GLVD 1
m 10 444250 ELBOW, STREET 1-1/4 X 90 DEG, GLVD 1
11 444086 PLUG, 1-1/4, CAMLOCK, MALE 1

Page E-3 Doc.# 461599 Rev. A



Return Manifold, HK 300

Lo

7Za

(D

L8

Sy \‘%’/‘@
‘}f@w o

P ‘

Ref. Part Description Qty.
1 451200 MANIFOLD, 4 PLACE HK150 1
2 444805 NIPPLE, 1/2 X 2, GLVD 4
3 444900 QUICK CONNECT, 1/2, MALE 4
4 444330 HOSE BARB, 1-1/4, GLVD 1
5 444480 CLOSE NIPPLE, 1-1/4, GLVD 1
6 444110 BALL VALVE, 1-1/4 1
7 444754 CAMLOCK, 1-1/4ANPT X 1-1/4 MALE 1
8 444250 ELBOW, STREET 1-1/4 X 90DEG, GLVD 2
9 444087 PLUG, 1-1/4, CAMLOCK, FEM 1

Doc.# 461599 Rev. A

Page E-4

Chapter E



Reel Assembly, HK 300

Ref. Part Description Qty.
1 448232 BELT GUARD 1
2 448240 BELT GUARD, ACCESS PANEL 1
3 448263 BUSHING, REEL SHAFT 1
4 448267 PULLEY, REEL SHAFT 1
5 239592 V-BELT 1
6 219210 MOTOR, 1/2 HP 1
O 7 448254 | COUPLING 1
Q_—; 8 496644 GEAR BOX 1
'2_ 9 448265 PULLEY, GEAR BOX 1
D 10 448264 BUSHING, GEAR BOX 1
% 11 448256 KNOB, BELT TENSIONER 1
12* 700405 REEL LOCK PIN 1
13 451309 PILLOW BLOCK 2
14 451310 BEARING INSERT 2
15 448257 SPRING, BELT TENSIONER 1

*Please call 1 800 661 0304 for correct sizing
Page F-1 Doc.# 461599 Rev. A



Service Notes




9 Jsrdeyn

T-9 abed

VA  669T9F

#90d

OILVINIHOS TvOId103d1d XO4d '1dNVd 00EMH

(usalb) Jossa1dwo)

)

<
4000 XOd 1ANVd Ol

_| (uoalb) yoyms ainssaid
O (usaib) dwnd -oa1)
c/G\c (usalb) Jauing
AGV (usalb) [aAs] MO
CYAN] e Z Auv (usaJb) dwnd pjeiq4
[ ] 44 Ne.
owﬂ & r0||,N.va /| e WU AG\« (usaub) uooeeg
QM__ E m 0 Z® %4 U r”x —e Qe N A OS (UsalB) | # 8|qed JojoW [eey
° o \
L °
w otz B MH 2% Al o ANZE AT (onum) dwind 210
o = N Vaa\VanX
9 o9 = o< FTF\J\ICICAU ” _||A7v ANV (enum) Jouing
oGl v S
S | ol 8% ..Avv ANV (5HUM) [oA3] MO
14 o<l C ;Iﬂclrj\lcl(lr\|r\|_| N2 ANV-
flez | 8T 22 Y VY Y ¥ .An.v i {eWum) dwind por
NF ol Lo \|C|C|C|CIC|C|C|_||AMV E~» (enum) uooeeg
YAl P v S 20 2 a7 o e
‘|w7._v — o Lot — Uy == Aﬂv YTV < v (31ym) J0ssaidwon
e \|_|(|C|C|C ® © ®I (owum) leped 1004
L % - e\l e 2 (anym) yoyums ainssaid
YV R 7 7A 7 W r\lf\l/\|lk.y
U e~ o
(paJ) [1ans] moT
© e
U L\ N\ VNV v e (0e1q) dwnd "ox)
—]— \\ Va1, 4 v ﬂ\o (>oelq) dwnd pjaiq
WV W\ A 2N L \ll\ﬂ/.
L N\ N e & e (oe|q) Jauing
U % YU\ bV —U0— \ll/Q\ﬂ Awmcm._ov Touing
U W Y\ Y\ \ll\”/ (JoBIq) UoNMS ainssalg
U W W\ U\ - (10e1q) [9A8] MO
\Y J J—U J—l— 7 [°_~ ®T Gweia epediood
N Je (paJ) Jauing
e O
o ! N 7\ Ve Ve NV ap NV % i (0e1q) Jossaidwo)
(%4 ° . i
\_Ommo._n_Eoo ~ (ebuelo) [pA8] MO
, . e J e (pal)z#olqed Jojow [oay
..|o|o|0|#r\|r\|r\|r\|rj\|r o e M o
° o ° (SNUM) [ #oI0E0 10j0W [09Y
[44 bbb e { @
LU L0 - o (oe[q) L#31qed Jojow (99
——4—— - _
Y Y| I———— i (9e[q)z#31qed Jojou |99y
° 8 (eNUM)Z#oIqed 10j0W (09
Josuag awe|4 Jauing - Q| e+ e (3oe|q) pJoo Jamod
JOSUSS [00A|9 MmO - /] ST TeTE TS T T4 T ; °® = (e31ym) piod Jemod
. AC) - ) /
duiaL JAG - 90 HOUMS 8INSSSld =9l oz|ve|sz|zz|9 (s | v |2 N L9 X9 i Y Y Y {Us81B) pI0d Jomod
;_OC.:._m h m-,o r_OH_>>m QE®|_| - m_ ® ® ® ® L ] ® p q \ \ U—0 Uo— U0
55 _ _ (usalb) |epad j004
[98Y 8SO0H - O Uoums pisid - vl
Jossaidwon - €O Uo)IMS J004 ‘|99Y - ¢ Y Y Y (10e1q) UoOEOg
dwnd pei4 - 2O youmg Jossaldwo) - g|
dwnd uoneinoild - Lo UOUMS JsjesH - ||
:s)ndin :sjndu
O | 9z ¥vc€Cczc 9 S v ¢ o oy NZv Sk Vvv LY ¥6 $626 1606 4+ -—
nould O1d

Motor

To Reel

L

INSIDE TRAILER

TO COMPONENTS



o J1a1deyd

Z-9 abed

V A3y

665919V

#90d

OILVINIHOS TvVOId10d1d d31Ivd.L 4dISNI 00EMH

OUCULO VA4
pay L 2
SHUM N 7
Jossaudwo) SHUM N T
= aUyMm ¢ /m
SHUM N
SHUM N 7
®.:{w0wu._®>uw Jawiojsuna)
SHUM 9}UM N
o]
A >
o [ Y M o
|opad s 2 2 (eands) T
1004 = s [8 |2
AAV sbubig/%o0l@ gz ~
T Aipwiig =
M 8] N “_v A\ v, oL T
7 dwng
_onmum_cwwu_ pIdl4 = 1 usaly 9
9f H Josuag < S
[e]®, s
dwng
ouy =
=
O 20
3oD|g iz L
3o0|g rAA
3oD|g ¥ M
oo|g Y44
sStum . 9 7
W0l Gy
3op|g 44
passald jou |epad uaym abe)jon oN PRI
((NEEN) SIUM 06 -
X0d 1ANVd NI A3LO3INNOD T NOcL = G-l AOCL = 8-21 Py y6 “
J¥V SANNOYD 11V AOZL = €1 -21 AOZL = €1 -1 Y/ Z# 2190 tojoN —J
AOZL = Z1- 11 AOZL = 21- 11 o meOmz
:uonoalig 1Ino :uoloalIq Uj ok L# ela0y JojoN —)
3op|g Z6 4
passaud sI |epad 100} 8jIym T R
UOJIMS UOI0alIp |eal uo abe)jop ) o oM ge

N

IN PANEL BOX

TO TERMINAL STRIP



9 Jsrdeyn

Page G-3

OILVINAHOS TVOId1LOd1d 400A '1dNVd 00EMH

Jeypalg }nauip

Rev. A

461599

Doc.#

z !
CANGACY 3
—>
4 -4 vs
Y L LS
Y L zs
Y L Es
Y — L OS
26 T i .
[ g | | Y l b |
I £6 } pooy o—F L
(- e | W 145 [N N
L6 06 | oury ol |
I uonosug | Y o n &)
I |99y oSOH I L d
a|dnooowiisy] ub| l'ze @ n I
o - [ T e d i ¥z
N
V— Y
v— Y Y S
\\% U— UV Lr
N| ¢¥ S
8 L 9 S ‘; E 4 3 JGMO}:‘\HOO
Js|josuoy ~dwa) I I
-
dwnd piat4 l
N| T nY i v
JajawinoH | samog 309 |
[00K|9 MmO L -
(D)
Iy I
d ‘dws] o0 | | __
¥ N A l[dwnd ppoty]
- Z T \IN | ¢ y |
£-lde 2oHd 2 R ¢ v
) © oed z-0d | |
dujgipafrﬁea 01 Jossaidwo) | 199y 8SOH |
) (@) (€] N\ LN LA L
TASYAY zvi__f:_J"zv <
Jauing
(D) ST T
- m WwYIN [ } ':l, I
g 5 ! — '
dwng -2419 IJOSSSJdLUOQ I
D) o o' —
EASTAT o | i e
s|dnooouwuiayy L __ i
au uJinyay
doys—3
L
v | Tov 9
9
144
(%4
9C
Ly

[14

TO PANEL BOX TERMINAL STRIPS



Product Brochure

SHEAT KINGS

Toll Free: 1-800-661-0304
Phone: 204-885-5800
Fax: 204-885-7557

P.O. Box 234 Station L
Winnipeg, Manitoba R3H 0Z5
Canada

<D IN Cq

N

S 4,
> 7
& 2
Z §
K> ~

W gy &



